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Tenaris

Tubos de Acero de Meéxico, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1100 tel
(52) 229 989 1120 fax
06011182 1/5
pate/Dia:  04/05/2006
Customer; Clene.  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - llem N Customer s Reference / Reterencia del cliente Manulacturer s Works Order N° [ Confirmacion de Venta
088026/02
Manufagture Process | Proceso de fabricacion Product Type / Tipo de producto Surlace ( Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
CONDUCCION BARNIZADO

LAMINADO EN CALIENTE SIN COSTURA

_wsjawﬁ or Specification | Momas o especiiicaciones

Steel Grade / Grado de acero

Ends | Extramos. NORMAL BEVEL

APT S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 140 Pcs/pz Mominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
. 2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
_ _ TENGILE TEST / ENGAYOS DE TENSION ]
Speciman condition Specimen dimensions Test Y.S. u.T.s. ¥.S
__ Condicidn de la probeta Dimensiones de fa probeata temp Unit [ Unidad Unit / Unidad ! Elongation
| Heath* | samplen] s Type Size Temp  |KG/MM2 KG/MM2 urs Aargamiento
Colada N° | Muestra N*® Tipo On Tamaro de
mm ensayo Required/Reguerido Required / Requerndo Required |% in 2 inches
ThWlin: TMin: it % =
Thiax: TMax:
LMin: LMin: Max Obt
‘C L Max LMax: %
40376 |503634|C/B Rec | L 18.89 x 3.72 TA 37.39 49.80 0.75 32.70
40376 |503635|C/B Rec| L | 18.72 x 3.89 TA 36.13 49.55 0.73 33.00
40376 |503636|C/B Rec | L | 18.68 x 3.99 TA 36.03 49.01 0.74 32.40
40381 |503637|C/B Rec | L | 18.92 = 3.7¢ TA 37.39 50.59 0.74 32.90
40381 |503638|C/B Rec | L 18.78 = 3.94 TA 35.68 48.24 0.74 31.30
Ls: Location of the sample { Locallzacion de la muestra C/B: Body / Cusrpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Longitudinal / Longitudinal T: Transverse { Transversal
TA: Room Ti 1 Temy A EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.5.: Yield strength [ Fluencia LMin: L Minimum / Minimo Long LMax: Longitudinal Maximum / Maximo Longitudinal
TMin: Transverse I Minimo Transversal TMax: Transverse Maximum / Méximo Transversal Min: Minimum / Minimo
This is b0 conify that the products coscribed N were manutactured, sampled. tested. ana/or in with the o A meats the n all respects This cershicate s issued Dy @ computenzed system and it 5 valid with slecimnic s we On the onginal cantitcate the rade-mark green Colores
Terars' 1 samped. In case th. o woull release a copy of b, he must gtiest its contorrity to the orlginal one. taking upor Fameclt the respansdility for any unlawful of nod allowed use  Any alEENon anidior talsdigaman will e subiected to ihe law.
This cartificate = not & declaralon sed @5 @ feclargtion of oagn,
Esta dacumeéntn cedifica aue los nd ! o manlacturEtos, probados wo inspeosonados de acusnio con W especi Gk de relrrmnca y salistace los comespondientes requenmientos. Late ceniticada s emie Mo nfe (N sistema compularizado ¥ es vitlido con lima deciionica.  En el cenficade ongnal & logotipo
Toratis (werde) estd impress 0 o die i of possedon del cerilicado entregue Una 1aiocopia del Mismo, deberd garantizar la contormiaad con ol original, y $& hace responsable par £us 1y gl 0 indetidda, Cuslauier ateracdn yio talsificacin e sujeta & (a ley
Exste conificada no es, il puede set usad, con deciaracion de orgen _ DICA 777 04 0]




. i Tubos de Acero de México, S.A
dlm:m q_m Km 4337 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
06011182 2/5
pateDia:04/05/2006

Customar /Cllente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N Customer's Referance / Relerencia del chients Manulacturer s Works Order N* | Conlirmacion de Venta
088026/02
Manufacture Process / Proceso de fabricacon Praduct Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Normas 0 especificaciones. Steel Grade [ Grado de acern Ends / Extremcs. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 140 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
External/ Externa
Heat N* Sample Unit Unidad: BHN
Colada N* | Muestra N Ls JReq Min: Req Max

Resull (Resultado

40376 |503634 |C/B 132
40376 |503635 |C/B 139
40376 |503636 |C/B 135
40381 |503637 |C/B 137
40381 |503638 |C/B 137
Ls: Location of the sample / Localizacion de la muestra C/B: Body / Cuerpo ?Hg_as Req: Required / Requerido _
(Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N Sample N* Bend Tes!

|_Colaga N" } Muestra h- Ensayo de Curvado |
40376 |503634 |GOOD/BUENO

40376 |503635 |GOOD/BUENO
40376 |503636 |GOOD/BUENO
40381 |503637 |GOOD/BUENO
40381 |503638 |GOOD/BUENO

This is te cenily that the products described here (0 we's manulaciuted, sampled, tested, andorn inspected in accantance with the spect ication relessnced a
Tenars' is stamped  In aase the owner o

s The reGuirsmvents in all respacts. This comtdcale s msued by

20 sysiem and il is vakd with slectronic signatise On the original ceriticale the trade-mark green colared

origmal canfficate would release a copy of i, he must attest its corformity 10 the orginal one, taking upor Himsal the responsiblity foe any uriawiul or not allowed use Any a sfication wi be subjected b tha @w

This cenficate 2 not & Seclaranon ol ongir nos may # e used as a deciaration of ongin,

Este cocumento certifica que OOUCoS JeSCHeS A0uT IUBron Mamnudacturados, proid

WO INSpECCONEN0E of acusrdo con i espediticacion de raferencia v satisface koS cormresponcienbes recgu w  Fule cerflicada se emite mediante un siSiema comptarizadd v es viido oon fama eleciinea En o contificace onginal of logotipo

Terars (verde) estd impreso

g Encaso 08 que o poseador del coniheado entie(u i Toioopia del migmo, deberd garantizar la conformead con o ofgingl, y S8 RAce feaponsable p S0 degal o indebido. Cuakguser aleracion yo falsificacon serd sujota oy

Esta periflicado no &, tl pusde sof Leada, OOmo una daciaranion de ongen _ DA 777 04 0f
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06011182 3/5
Date/Dia: - 04/05/2006

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer /Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - flem N° Customer s Reference / Relerencia del cliente Manulaclurer' s Works Order N° / Confirmacion de Venta
088026/02
[Manutacture Process / Proceso de fabricacion Product Type / Tipo da producte. Surface | Supericie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas 0 especificaciones Steel Grade / Grado de acero Ends / Exttemos. NORMAIL BEVEL
API 5L/ASTM A106/ASME SAl06/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimansiones, Length / Longitud Quantity / Cantidad 140 Pcs/pz Nominai Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Somposition, % / Composicidn %

c Mn Si cr | Mo s P Ni v Cu Al | sn | as | Nb | TI Ca B N
X100 X 1000 X 10000

[Feat H Max

Colada Min

Sample N° [P Max]

Muestra N- Min,

40376 H 13 | 106 | 25 3 2 2 10 [ 24 1 34 35 3 2 1 2 16 Y 34
503634 p 13 | 106 | 25 4 2 2 10 | 28 1 36 34 4 | 1 2 14 1 35
503635 P 13 | 106 | 28 3 2 2 10 | 27 1 a1 34 3 1 1 3 15 1 35
503636 P 13 | 106 | 25 4 2 2 10 | 27 1 36 35 2 : 3 1 3 15 1 36

40381 H 13 | 109 | 25 4 4 1 10 | 30 1 51 23 5 2 1 i ] 1 30
509637 P 13 | 107 | 26 4 4 1 11 | a7 1 51 24 4 1 1 2 10 > ) 35
503638 P 12 | 106 | 25 4 [ 1 12 | 34 1 51 28 [ 1 1 3 14 1 34

— H: Heat | Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FABRICADC POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA CBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

Tenans" is stamped. In cane fh cartficate would relaase @ oopy of 1, he must attest 18 conformy 10 the nginal one, taking upon fmselt e espanstility for any wiawful or nat allowed use. Any atecanon andior falsdfication will De subectad 1o e law,

ay 4 b Used as a dectiration of origin

This certificate is not a decta

Fule docLamann eartificd qu o st aoul lueron manitactursdis, pr

e yio i de acused & espectt de referanca y sstistace los corespondientes reg)

Tesrsars fwerdi) st iimpress o s de qui ol possedor el cerificada ertroges Lina fatocopia dil mismo, deberd garartizar la conformidad con of anginal, y o hace respoasablo por fo. Cuakiiner alleeacidn yio talsibeacion seed sujeta a b ey

Este cenificado no es, ni pueds

SO0, COMOD LA GOCTacHon die ongen

This s to certify that the products oescribied heve |0 ware manufachured, sampied, rested, andfor in R with 1he referAnced ang meets the requinements in all respects. This cemificate is iIssued Dy @ computanzad system and it s valid with slectminic signature  On The ongnal cermiticale the Imace-mank graen coloned

s Este conificada s amie mediants un sistema computarizado v es vilide oor tima alactenicd. En el pertificacs onignal el logotipo

_ DICA 77704 O
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- = Tubos de Acero de México, 5.A.
qo =m"-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
06011182 4/5
Date/Dia:  04/05/2006

{Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N Customer s Relerence / Relerencia oel cliente Manutacturer s Works Oroger N° ( Confirmacion de Venta
088026/02

Manufacture Process [ Proceso de fabricacion Product Type [ Tipo de producto. Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

IStandard or Specification / Nommas o especificaciones. Sieel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API S5L/ASTM Al106/ASME SAl106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions { Dimensiones Length / Longitud Quantity / Cantidad, 140 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 RG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

MATERTAL LIBRE DE CONTAMINACION DE MERCURIO.
FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.
LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.)
EDICION DE LA NORMA : ASME SA 106/01.

DE LA MORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Editionm 2004.
EDICION DE LA NORMA: ASTM A53/Dda.

EDICION DE LA NORMA : ASTM Al06/04b.

EDICION

TRATAMIENTO TERMICO TUBO (C.N.D.) : DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 12.5%.
PRESION DE PRUEBA HIDRAULICA: 3000 PSI, 5 SEG.

TAMSA REF: 610216

s i 4o centity that the products described here in were manufactused, samaled, testad. and/on inspected in accomlance with the specification referenced and msets the reauinements in all respects. This o Esued by Ao L it syslem and i 5 valid with slectionic sgnatue  On the onginal certfcate the trade-mark green colonsg
Torars' is stamped  In case the owner o the angingl cerficate would release a copy o 1, he must sttest ns conformity to the original one. taking upon hmsell the responaibility for any unlawtul or not allowed use  Ary sllesation andior Talsdicaton will be subctad 1o tha law.
This cerifizate is not a declamtion of ongin nar May I be used as a decarahon ol ongn

Este cooumento certifica cue 0= producios descritos aqul fueron manutaciurados. probados yio nspeccionatios de acuendo'con i especilicacdn do reforencla y satislice los conespondientes reguenmientos  Esta cenificado se emite mediame un sisterna computarizado y es vildo con fma lectrdnica En o cerdificado ariginal o logotipa
Tenars (vende) esid impraso «o b boje En caso de que sl poseedaon del coni® caco enregue una Ipiocopia ael mismo, debend garsntzr la conlormudad con of original. y s haoe responsable por cuakues =0 ilegal o indebido. Cuslquier alerscin yo falsficacsin sers sujeta a la sy

Estg cendicado no g5, 0l puede sar usado. comm una declaracion de origen. _ DICA 777 04 0
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero

06011182

Page / Pagina:

5/5

pate/Dia:  04/05/2006

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer | Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N Customer s Relerence / Relerencia del cliente Manufacturer's Works Order N° / Confirmacian de Venta
088026/02

IManufaciure Process / Proceso de labricacion Product Type / Tipo de producta Surlace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones |steet Grage / Grago de acero Ends /| Extremos. NORMAL BEVEL

API S5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Joimensions 1 Dimensiones Length / Longitud Quantity / Cantidad 140 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS 5.42 KG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT

Quality System Certifiea
N 110950

TAMSA QUALITY DEPARTMENT SIGNATURE

@x:.

Tera

This cerificate = rol a declaration of aagn nor may il be used as a declarsion of ongin

Esta documents cenfica aue i0s producion descritos agui fusen manut

Este cerificata n0 s, 1 puede ser usadi, como und declaracidn de ofigoen

v it g8 Bouanio £0n Ly ecpecrd Cackon oe raferanca y satslace lod o 2 Este &8 amite un sistema

5 2 W0 cenity that the products described here in were manutactured, samoled, fested, and'or inspected in acoordance with (he specification referenced and meats {he recuirements m afl respects. This cemibcale s issued by o computezed system and If s valid with slectionic signatiae  On tha ongnal cenificate the irsoe-Tark gresen colaned
.

samped 10 case e owner of the ongingl cenficate would release a copy of i, he must attest s conformy 16 1 onganal one. tikng upon wmesl the responsibelity for any untawful or not allowed use  Any alteration and/or talsicatian will be subjected 1o the aw

e A00 y &5 wilado con Yrma slectrireca. £n of certificado osginal el logotipa
Tenaris (verde} estd impresn en fa hoja En caso do que ¢l poseedor del cortifcade entregue una Igtocopia del mismo, deberd guantzar ln conlormidad cor o onginal, y se hace responsatie por cualquier uso ilegsl o indebido, Cualquier allerscian wo talsilicaciin sevd sujeta a Ly ey

_ DICA 777 04 0f




